
CALIFORNIA REGIONAL WATER QUALITY CONTROL BOARD 
CENTRAL VALLEY REGION 

 
ORDER R5-2018-0073 

 
WASTE DISCHARGE REQUIREMENTS 

 
FOR 

YOCHA DEHE WINTUN NATION 
YOCHA DEHE GOLF CLUB 

YOLO COUNTY 
 
 
The California Regional Water Quality Control Board, Central Valley Region (Central Valley 
Water Board) finds that:  

1. On 20 February 2018, the Yocha Dehe Wintun Nation (Tribe or Discharger) submitted a 
Report of Waste Discharge (RWD) to apply for revised Waste Discharge Requirements 
(WDRs) for the discharge of disinfected tertiary treated wastewater to irrigate the golf 
course at the Yocha Dehe Golf Club (Golf Club) in Brooks, Yolo County.  

2. The Tribe owns and operates a sanitary sewer system and wastewater treatment facility 
(WWTF or Facility) that serves the Cache Creek Casino Resort (Resort). The Resort 
comprises of a casino; restaurants; hotel; Golf Club, including clubhouse; mini-mart gas 
station; fire station; parking garage; tribal offices; generator plant; and other facilities and 
infrastructure including the water and wastewater treatment facilities owned and 
operated by the Tribe. The Golf Club includes a golf course, clubhouse, and ancillary 
facilities.  

3. The WWTF and part of the golf course is situated on land held by the U.S. Department 
of Interior, Bureau of Indian Affairs (BIA) in trust for the Tribe. For the purposes of this 
Order, this area is referred to as “Trust Land.” Other portions of the golf course are 
located on land which is owned in fee title by the Tribe (Fee Land). The Central Valley 
Water Board lacks regulatory authority over discharges that occur on Trust Land. 
However, the Board has the authority to enforce applicable laws, regulations, and 
policies related to degradation or pollution of surface water or groundwater insofar as 
such degradation or pollution is detectable outside the confines of Trust Land. 
Discharges of waste to Fee Land is regulated by Board. The Tribe is responsible for 
compliance with these WDRs. 

4. The Cache Creek Casino Resort, Golf Club, and WWTF are located at 14455 State 
Highway 16 in the town of Brooks (Section T10N, R2W, R3W, MDB&M). Fee Land 
portions of the Golf Club are comprised of Assessor’s Parcel Numbers (APN)  
048-020-18, 048-040-12, 048-040-14 and 048-040-15, as depicted on Attachment A 
(incorporated herein).  

5. WDRs Order No. R5-2006-0121, adopted by the Central Valley Water Board on 
26 October 2006, prescribes requirements for waste discharges on portions of the golf 
course located on Fee Land. Order No. R5-2006-0121 was amended by Resolution 
R5-2008-0130 on 31 July 2008, to allow the Tribe additional time to comply with the final 
effluent limits. In a 19 July 2010 letter, the Board agreed to forego enforcement of the 

 



WASTE DISCHARGE REQUIREMENTS ORDER R5-2018-0073 2 
YOCHA DEHE WINTUN NATION 
YOCHA DEHE GOLF CLUB 
YOLO COUNTY 
 
 

final salinity effluent limits, if the Tribe maintained compliance with Order No. R5-2006-
0121 (except for Effluent Limitation C.3) and did not exceed the provisional effluent limits 
as proposed by the Tribe.  

Constituent Provisional Effluent Limits, mg/L 
Chloride 202 
Sodium 200 

TDS 855 
 

6. A resort expansion is currently underway. Increased flows to the WWTF and an increase 
in recycled water demands at the Resort are anticipated. In addition, the Tribe 
anticipates future WWTF connections that would include the existing Tribal Housing, 
which currently discharges into a septic and leach field system and the Tribe-owned 
Seka Hills Olive Mill (currently regulated under separate-issued WDRs). This Order 
rescinds and replaces Order No. R5-2006-0121. 

Existing Facility and Discharge 

7. Three groundwater wells supply potable water to the Resort. Potable water quality data 
provided in the RWD is shown below. 

Constituent 
Potable Water Supply Quality, 

mg/L unless specified otherwise 
Well 1 

(Jan 2018) 
Well 2  

(Jan 2018) 
Well 3 

(Jun 2016) 
pH, std units 7.1 7.4 7.2 

Specific 
Conductivity, 
µmhos/cm 

920 900 800 

TDS 450 500 470 
Nitrate as N 1.0 1 1.9 1 7.6 

Chloride 120 81 59 
Sodium 76 73 85 2 

1 Value based on June 2017 data. 
2 Value based on March 2016 data. 

 
8. A water desalination treatment facility (WDTF) conditions and softens the water supply 

prior to distribution. The WDTF consists of an electrodialysis reversal (EDR) for salinity 
removal and vibratory shear enhanced process (VSEP) water softening system for brine 
concentration, which replaced the ion exchange water softening system that was 
decommissioned in 2009. Concentrated brine produced by the WDTF is hauled off-site 
to a permitted facility. A brine crystallization process is being commissioned to replace 
the VSEP. The WDTF also includes chemical storage and pumping and a laboratory.  

9. Domestic wastewater generated from the casino, hotel, support facilities, and Golf Club 
is collected and pumped to the WWTF, located northeast of the Resort as shown in 
Attachment B, which is attached hereto and made part of this Order by reference. 
Currently, there are no industrial or commercial discharges to the WWTF. Grease 



WASTE DISCHARGE REQUIREMENTS ORDER R5-2018-0073 3 
YOCHA DEHE WINTUN NATION 
YOCHA DEHE GOLF CLUB 
YOLO COUNTY 
 
 

interceptors are located at the Resort to separate the fats, oil, and grease from the 
wastewater prior to entering the WWTF.  

10. The existing treatment system is rated for 405,000 gallons per day (gpd) as a peak day 
flow (PDF) and consists of the following:  

a. An influent lift station (ILS) with submersible chopper pumps and a screening 
facility; screenings are stored in bins on-site and periodically disposed of at a 
permitted landfill. 

b. A 234,000-gallon emergency storage basin and 83,000-gallon overflow basin. 

c. A microfiltration membrane bioreactor (MBR) provides tertiary treatment.  

d. Disinfection occurs in a chlorine contact basin (CCB 1) using sodium 
hypochlorite. CCB 1 has a maximum disinfection capacity of 498,000 gpd at 
5 mg/L chlorine residual and provides a contact time (CT) value (the product of 
total chlorine residual and modal contact time measured at the same point) of not 
less than 450 milligram-minutes per liter (mg-min/L) at all times with a modal 
contact time of at least 90 minutes. Effluent from CCB 1 flows through a second, 
out-of-service chlorine contact basin (CCB 2) that serves as a conveyance 
channel. 

e. An aerobic digester for solids reduction.  

f. A belt press dewaters biosolids (greater than 16 percent solids) which is later 
hauled off-site to a permitted landfill. 

11. Treated wastewater meets California Code of Regulations, title 22 (Title 22) 
requirements for disinfected tertiary recycled water, which is then pumped to the 
following: 

a. Storage at the 64,000-gallon recycled water tank for distribution to the Casino for 
toilet/urinal flushing. Recycled water demand at the Casino is approximately 
55,000 gpd.  

b. Storage at the WWTF recycled water reservoir for distribution to the Golf Club’s 
South Lake. Lined with a high-density polyethylene (HDPE) liner, the reservoir 
has a storage capacity of approximately 51 acre-feet (AF) at 2 feet of freeboard. 

c. Storage at the Golf Club’s South Lake for distribution to the Golf Club irrigation 
system. Lined with a HDPE liner, South Lake has a storage capacity of 
approximately 300 AF at 2 feet of freeboard. 

d. Disposal to three existing leach fields located on Trust Land. Originally rated for a 
capacity of 90,000 gpd; the Tribe has conservatively assumed a disposal 
capacity of 40,000 gpd based on current disposal rates and loss of capacity due 
to previous construction activities. The leach fields are rarely used. 



WASTE DISCHARGE REQUIREMENTS ORDER R5-2018-0073 4 
YOCHA DEHE WINTUN NATION 
YOCHA DEHE GOLF CLUB 
YOLO COUNTY 
 
 
12. The recycled water distribution system consists of piping and a recycled water pump 

station, located on Trust Land. Recycled water is used to irrigate the entire Golf Club on 
both Fee and Trust Land, including irrigation of the turf grass and to fill a decorative 
pond. Approximately 110 acres of the Golf Club, including the 10-acre driving range is 
located on Fee Land. Approximately 80 acres of the Golf Club is on Trust Land. Irrigation 
is applied via fixed spray, pop-up, bubbler, and rotors, generally occurring daily during 
the summer and less frequently during the other seasons. Golf Club irrigation areas is 
shown on Attachment B and C, which is attached hereto and made part of this Order by 
reference.  

13. The RWD included an estimated breakdown of the wastewater generated from each 
existing source as shown below.  

Wastewater Source Avg. Daily Flow 1, gpd 
Casino / Gaming Floor 57,700 
Dining 73,900 
Club 6,600 
Hotel Rooms 38,000 
Spa 1,000 
Back of House (staff area) 
Employee – Operation, Hotel, and Administration 21,000 
Other Facilities 
Dam Warehouse, Mini Mart, WWTP, etc. 18,000 
Cooling Tower Blowdown 18,000 
Golf Club 4,000 
Total Average Daily Wastewater Flow 238,000 
Peak Daily Wastewater Flow 2 333,000 
1 Values rounded to the nearest 100 gpd, except for total and peak flow values which were rounded to 

the nearest 1,000 gpd. 
2 Value based on a peak factor of 1.4. 
 

14. WWTF influent flows included in the RWD is shown below. Monthly values were rounded 
to the nearest 1,000 gpd. 

WWTF Influent Flows, gallons 
Month 2015 2016 2017 

January 7,084,000 6,512,000 7,901,000 
February 6,082,000 5,970,000 7,334,000 

March 6,635,000 5,660,000 8,008,000 
April 6,324,000 5,761,000 5,151,000 
May 7,036,000 6,878,000 8,139,000 
June 7,082,000 7,668,000 8,269,000 
July 7,818,000 8,391,000 7,909,000 

August 8,119,000 8,262,000 7,871,000 
September 8,215,000 7,958,000 8,109,000 

October 7,210000 7,250,000 7,832,000 
November 6,188,000 6,799,000 9,044,000 
December 6,374,000 7,322,000 6,611,000 



WASTE DISCHARGE REQUIREMENTS ORDER R5-2018-0073 5 
YOCHA DEHE WINTUN NATION 
YOCHA DEHE GOLF CLUB 
YOLO COUNTY 
 
 

WWTF Influent Flows, gallons 
Month 2015 2016 2017 

Annual Total: 84,167,000 81,431,000 92,178,000 
 

15. As stated in the RWD, inflow and infiltration do not appear to contribute to wastewater 
flows based on the following: 

a. The overall length of the existing collection system is short as compared to 
municipal systems, 

b. The collection system is relatively new, and  

c. Poor surface drainage and high groundwater are not issues at the Resort. 

16. Disinfected tertiary treated wastewater quality provided in the RWD is shown below. 
Values represent a normal average. Effluent quality has improved in comparison to the 
effluent quality presented in the 2006 WDRs. 

Disinfected Tertiary Effluent Water Quality, mg/L unless specified otherwise 

Constituents 
2015 2016 2017 

Min/Max Average Min/Max Average Min/Max Average 
Chloride 110 / 135 123 112 / 130 118 106 / 135 119 
Sodium 97.5 / 122.2 110 106 / 125 116 95 / 118 107 
TDS 504 / 576 537 444 / 530 493 424 / 553 470 
Total Nitrogen 1 4.41 / 7.27 5.92 3.5 / 8.36 6.55 3.16 / 8.66 6.62 
1 Sum of Total Kjeldahl Nitrogen and nitrate as nitrogen. 
“Min/Max” denotes Minimum / Maximum values. 

 
17. Blended effluent quality (disinfected tertiary treated wastewater and water from Cache 

Creek) included in the RWD is shown below. Values represent a normal average. 
Approximately 44 percent of the irrigation water used at the golf course is recycled 
water. Because irrigation demand exceeds the amount of recycled wastewater 
produced, raw water is currently the primary supply of irrigation water for the golf course. 
During a typical water year, water allocation from Cache Creek is for the maximum 
annual water demand of the golf course. During rare dry years, diversion amounts which 
exceed the maximum annual water demand of the golf course is allowed.  

Blended Effluent Quality for Salinity, mg/L unless specified otherwise 

Constituents 
2015 2016 2017 

Min/Max Average Min/Max Average Min/Max Average 